
 

 

 

USE OF ONLINE MONITORING INSTRUMENTATION FOR COAGULATION 

OPTIMIZATION  

 

 

 

by 

 

 

 

Monica Anne McVicar 

 

 

 

 

Submitted in partial fulfillment of the requirements  

for the degree of Master of Applied Science 

 

 

 

at 

 

 

 

Dalhousie University 

Halifax, Nova Scotia 

December 2014 

 

 

 

 

 

 

 

 

 

© Copyright by Monica Anne McVicar, 2014 

 



ii 
 

Table of Contents 

List of Tables ...................................................................................................................... v 

List of Figures .................................................................................................................... vi 
[...]
slightly positive, an increased DOC removal from 8.5 to 47 % was observed when using an 

alum dose of 14 mg/L.   

Yavich and Van De Wege (2013) developed a feed-forward convergence model to 

predict required chemical feeds based on source water and operating parameters.  When 

the model was tested in conjunction with a SCM, it was found that there were some 

instances when the model was under-dosing which was detected by drops in streaming 

current.  Further research indicated that the streaming current was detecting increases in 

NOM.  Briley and Knappe (2002) also successfully used a SCM at bench-scale to optimize 

coagulation for the removal of algae.   



19 
 

2.4.1.4 Maintenance of Constant pH for Effective Use of Streaming Current    

Maintaining a constant pH is necessary for effectively using streaming current to 

determine coagulant dose.  The surface charge of particles and the charge carried on the 

functional groups of NOM are affected by changes in pH.  Additionally, the positive charge 

exhibited by coagulants, specifically aluminium and ferric based coagulants, is less at 

higher pH (AWWA, 2011).  The Langsett WTP in Yorkshire introduced a SCM to control 

ferric sulphate dosing (Bishop, 1992).  Initially, variations in pH were adversely affecting 

the operation of the SCM.  When a modification to the pH system that set a range of 5.6 ± 

0.3 was installed, the plant saw excellent treated water quality in terms of colour and a cost 

savings of over £20,000 per year.      

 The Broken Scar Treatment Works in Northeast England also introduced a SCM to 

their pilot plant to investigate practical application to control chemical coagulation 

processes as the source water is prone to extreme variations (Adgar & Jones, 2005).  Like 

Bishop (1992), variations in pH disturbed the SCM readout.  The relationship between pH 

and streaming current was developed and a modification was made to the feed-forward 

model to automatically correct the streaming current output based on the pH reading.  The 

model showed promising results at the pilot plant with further use at full-scale to be 

considered.   

2.4.2 Organic Monitoring 

Although many studies highlight the importance of removing organics from source 

water for improved treated water quality (Jiao et al., 2014; Cheng et al., 2010; Xia et al., 

2007), there have been few studies that have considered online analysis of organics for 

optimization of coagulation processes or for monitoring purposes.  Some research has been 



20 
 

completed that used advanced online instrumentation to aid the determination of coagulant 

dose for the removal of undesirable organic matter.   

The Brick Township Municipal Utilities Authority WTP in New Jersey sources its 

plant from a variety of water supplies including the Metedeconk River, both deep and 

shallow wells, an aquifer and a reservoir with average DOC values in the 4 to 5 mg/L range 

(Rouse, 2006).  Due to the variations in source water quality, maintaining optimal 

coagulation conditions has been shown to be challenging.  To aid in determination of 

coagulation dose, the plant installed a DOC monitor (AV400, ABB) to measure raw water 

concentrations.  The initial data showed that grab UV254 readings, sampled intermittently 

every 4 hours, followed the same trend as the online DOC readings.  The operators now 

track coagulant dose with the online DOC measurements to eliminate over and 

underfeeding of chemical (Rouse, 2006).     

Volk et al. (2002) completed a study which monitored daily organic matter 

concentrations in source and treated waters using an online TOC analyzer (Model 800, 

Sievers) to determine the fluctuations of organic matter over time and to assess the overall 

removal during treatment.  The source water was supplied from the White River in Muncie, 

Indiana which experienced upset conditions during heavy rainfall events.  The study found 

that precipitation events led to increases in raw water DOC by as much as 3.5 fold which 

led to an increase in treated water organic levels.  It was also found that there was a 

significant difference between winter and summer DOC concentrations with a 66 % 

increase between the seasons.   

 

 

 



21 
 

2.4.3 Model Development for Coagulation Optimization 

During times of rapidly changing raw water quality, such as spring thaws or heavy 

rainfall events, operators may struggle to maintain optimal coagulation conditions (Joo et 

al., 2000; Yavich & Van De Wege, 2013).  Process control is usually accomplished by the 

operators based on their own experience or by running a jar test (Wu & Lo, 2008).  

However, when the source water quality is changing rapidly, jar tests are inefficient and 

ineffective.  The shortcomings of using a jar test to predict optimal coagulant dose, 

however, can be overcome by using a predictive model.   

Many researchers have identified the need and benefit of developing relationships 

or models for the prediction of optimal coagulant dose (Baxter et al., 1998; Joo et al., 1999; 

Deveughele & Do-Quang, 2004; Maier et al., 2004; Adgar & Jones, 2005; Rouse, 2006; 

Wo & Ki, 2008; Yavich and Van De Wege, 2013).  Joo et al. (2008) describes that most of 

the models developed to predict optimal dose can be classified into one of two categories: 

the first category uses a feed-back control approach based on the changes in charge analysis 

of the rapid mix effluent.  The second category develops relationships between known 

source and finished water quality with past coagulant doses.  Examples of these models 

include a predictive model presented by Rouse (2006) where coagulant dose was tracked 

with online DOC measurements.  A feed-forward convergence model to predict required 

chemical feeds based on source water and operating parameters has been presented by 

Yavich and Van de Wege (2013) whereas Adgar and  Jones (2005) proposed a feed-forward 

model which corrects streaming current output with pH . 

 

 



22 
 

Chapter 3: Materials and Methods 

3.1 Water Treatment Plants 

 Three conventional filtration WTPs in Nova Scotia were used as field study sites 

for this study.  Online SCM and UV254 instruments were set up at each plant for a duration 

of three to four months.  The locations include Stellarton Water Treatment Plant (SWTP) 

in Stellarton, the Brierly Brook Water Treatment Plant (BBWTP) in Antigonish and the 

Falmouth Water Treatment Plant (FWTP) in Falmouth. 

3.1.1 Stellarton Water Treatment Plant (SWTP) 

 The SWTP is a 4.5 MLD conventional filtration plant followed by membrane 

filtration which supplies drinking water to the Town of Stellarton.  The source of the water 

supply for this drinking water plant is the East River.  Table 3.1 outlines the source water 

quality of the East River from samples collected from April to June, 2013.   

Table 3.1: Source water quality of the East River in Stellarton 

Parameter Average Comment 

pH 6.4 ± 0.57 Slightly acidic 

Turbidity, NTU 6.2 ± 6.4 Variable turbidity 

UV254, cm-1 0.159 ± 0.036  

True Colour, TCU 21 ± 6  

TOC, mg/L 3.8 ± 0.8 Moderate to high 

organic content DOC, mg/L 3.6 ± 0.8 

 



23 
 

The river has variable turbidity with moderate TOC and DOC concentration levels.  

Variations in source water quality are noticed more in the Spring, Summer and Fall as 

opposed to the Winter months.  A schematic of the SWTP can be seen in Figure 3.1. 



24 
 

 

F
ig

u
re

 3
.1

: 
S

ch
em

at
ic

 o
f 

th
e 

S
te

ll
ar

to
n
 W

at
er

 T
re

at
m

en
t 

P
la

n
t 

 



25 
 

The plant is equipped to dose with alum and pH adjust with caustic (NaOH) at the 

influent into the plant.  Magnafloc® LT 25 polymer and limestone dust by Graymont can 

also be added to assist with coagulation and to act as a weighting agent.  

The SWTP plant uses a Degremont Superpulsator® upflow clarification system.  

The system works by drawing water from the rapid mix tank into the vacuum chamber.  

The water enters the clarifier basin via the distribution channel where the coagulated water 

is evenly distributed along the bottom of the basin using a series of laterals with downward 

pointing orifices.  When the vent valve, located on top of the vacuum chamber, is opened, 

the water within the chamber drops pushing more water through the distribution channel 

and into the clarifier basin.  When the vent valve is closed, the water within the vacuum 

chamber rises again.  The motion created when opening and closing the vent valve creates 

a pulse-like motion of water entering the clarifier.   

 Once in the clarifier basin, the flocculated water is forced upwards through a series 

of inclined settling plates.  The sludge mass is directed downwards on the front side of the 

plates.  An eddy is created which circulates lighter particulate between the plates.  This 

promotes contact of solids within the water with the sludge that is being directed 

downwards on the plate face. 

 Sludge concentrators collect sludge with each pulse.  As the water levels rises, it 

creates an upward motion of the sludge bed causing it to spill over into the concentrator. 

When this chamber becomes full, the sludge removal piping pumps the sludge out.   

Following clarification, the water is passed through a sand filter prior to being fed 

through three parallel UF membranes.  The water is chlorinated before leaving the plant.     



26 
 

3.1.2 Brierly Brook Water Treatment Plant (BBWTP) 

The BBWTP is a conventional filtration plant that has a 1.8 MGD capacity and 

supplies drinking water to the Town of Antigonish.  The source water is supplied by a 

reservoir created by the James River.  The source water is similar to that of other Atlantic 

Canada water sources in that it is low in alkalinity, variable in turbidity and has moderate 

organic levels.  Table 3.2 outlines the source water quality for the James River reservoir as 

sampled from May to August, 2013. 

Table 3.2: Source water quality of the James River reservoir in Antigonish   

Analyte Average Comment 

pH 

Turbidity, NTU 

6.4 ± 0.2 

4.98 ± 5.82 

 

Maximum 70 

Colour, TCU 78 ± 33 Maximum 207 

UV254, cm-1 

TOC, mg/L 

DOC, mg/L 

0.211 ± 0.09 

5.1 ± 0.6 

4.9 ± 0.5 

Maximum 0.599 

Moderate to high 

organic content 

 

The BBWTP was built in 2006 and is equipped with a dissolved air flotation (DAF) 

clarification system.  A schematic of the plant is shown in Figure 3.2.  

     



27 
 

 F
ig

u
re

 3
.2

: 
S

ch
em

at
ic

 o
f 

th
e 

B
ri

er
ly

 B
ro

o
k
 W

at
er

 T
re

at
m

en
t 

P
la

n
t 

 



28 
 

The BBWTP plant is currently dosing with caustic (NaOH) for pH control and a 

medium basicity (MB) polyaluminum chloride (PACl) as the coagulant.  It also has the 

ability to dose with soda ash (Na2CO3) for pH control and alkalinity addition.  After rapid 

mixing, the plant divides into two parallel treatment trains consisting of two-stage 

flocculation for 30 minutes prior to clarification with DAF.  The water from the two 

treatment trains is then combined before leading to three dual media anthracite and sand 

filters which have a detention time of approximately eight minutes.  The water is then pH 

adjusted with caustic and chlorinated prior to leaving the plant.   

The plant currently has a SCM installed immediately after the rapid mix tank.  The 

operators are using the monitor to indicate a change in the raw water quality and when to 

increase or decrease their coagulant dose.  When the water quality begins to deteriorate, the 

SCM begins to read more negative.  When the streaming current drops out of the set range 

(i.e. ± 10 of the set-point), an alarm is set to sound to indicate such a change.  Operators 

then increase coagulant dose such that the streaming current is brought back into the 

acceptable range.  This method, although effective, can be timely (often hours) and requires 

operators to be on site monitoring and adjusting chemical addition until raw water quality 

returns to acceptable levels.   

3.1.3 Falmouth Water Treatment Plant (FWTP) 

The FWTP supplies drinking water to the small Town of Falmouth.  The water is 

supplied from a reservoir which pulls water from the French Mill Brook and its watershed.  

The plant has a capacity of 1.7 MLD.  However, the plant only operates between six and 

seven hours a day.  Table 3.3 outlines the source water quality of the French Mill Brook 

Reservoir as sampled in July, 2014.   



29 
 

Table 3.3: Source water quality of the French Mill Brook Reservoir in Falmouth 

Parameter Average Comment 

pH 7.3 ± 0.1  

Turbidity, NTU 9.4 ± 6.6 Variable turbidity 

UV254, cm-1 0.147 ± 0.063  

True Colour, TCU 28 ± 13  

TOC, mg/L 3.4 ± 0.6 Moderate to high 

organic content DOC, mg/L 3.2 ± 0.6 

  

A schematic of the FWTP is shown in Figure 3.3.  



30 
 

 

F
ig

u
re

 3
.3

: 
S

ch
em

at
ic

 o
f 

F
al

m
o
u
th

 W
at

er
 T

re
at

m
en

t 
P

la
n
t 

  



31 
 

The FWTP plant uses SternPac®, a medium basicity PACl coagulant, as well as 

soda ash for pH adjusting and potassium permanganate (KMnO4) for iron and manganese 

removal.  Polymer is added immediately after rapid mixing to aid in floc formation.  

Following a 30 minute hydraulically mixed flocculation period, water is sent to the settling 

upflow tube settler clarifier for a one hour detention time.  This is shown in Figure 3.4.   

 

Figure 3.4: Rapid mix, flocculation, clarifier and filter tanks at the FWTP 

 

The flow enters the bottom of the settler and flows upwards through the 60º inclined 

tube modules.  Heavier flocs settle whereas lighter particles are retained within the tubes to 

form larger flocs which later settle.  The clarified water is collected at the top of the tank 

where it is sent to two dual media sand and anthracite filters.  Water is then pH adjusted 

with soda ash and chlorinated prior to leaving the plant.   



32 
 

3.2 Bench-Scale Testing 

During the audits of some of the WTPs involved in the study, bench-scale jar testing 

was necessary to ensure coagulation processes were optimized under normal source water 

quality conditions.  For the audit, source water and treated water samples through the 

treatment trains were collected for analysis.  Each sample was analyzed for pH, turbidity, 

total organic carbon (TOC), dissolved organic carbon (DOC), UV254, true colour, 

trihalomethane formation potential (THMFP) and haloacetic acid formation potential 

(HAAFP) to determine the removal capabilities of the current treatment trains.  Depending 

on the results of the audit, further bench-scale testing using a standard jar test apparatus 

(Phipps and Bird, Fisher Scientific) was completed to optimize coagulation processes under 

normal source water quality conditions.   

Bench-scale testing to optimize pre-treatment under normal source water quality 

conditions was completed using a six paddle jar test apparatus (Phipps and Bird, Fisher 

Scientific) with 2 L jars.   Three coagulants supplied by Kemira Water Solutions Canada 

Ltd. were used for the study: A medium basicity (MB) polyaluminium chloride (PACl) 

(PAX XL 6), a high basicity (HB) PACl (PAX XL 1900) and alum.  

3.3 Online Instrument Data Collection at Full-Scale  

Two sets of online UV254 and SCM instruments were used to monitor water quality 

in this study.  The first set included a Chemtrac UVM5000 UV254 monitor and SCM2500 

SCM.  The second set included a RealTech M3000 UV254 monitor and a HACH AF7000 

SCM.  Each set of instruments are shown in Figures 3.5a and 3.5b.   



33 
 

  

Figure 3.5: a) Chemtrac UV254 and SCM monitors; b) RealTech UV254 and HACH SCM 

monitors 

 

Each plant had the online UV254 and SCM instruments set up for a duration of three 

to four months.  Data were logged using an external 4-channel data logger (Onset) with 4 

– 20 mA output and was collected weekly and exported using HOBOware Pro software.  

In addition to the UV254 and streaming current data collected from the online instruments, 

other data from the supervisory control and data acquisition (SCADA) system from each 

plant were also gathered.  These data included flow, temperature, turbidity measurements 

from the raw water, filter effluent and clearwell process lines, coagulation and clearwell 

pH and coagulant dose.  Data collected from full-scale waereused to evaluate the 

performance capabilities of each plant and determine whether installing online 

instrumentation for coagulation process control was a viable option.   

 

3.3.1 UV254 Monitors 

 The UV254 monitors were used to sample water at two locations within each 

treatment train.  The first water sample location was on the raw water and the second on 

the filter effluent water.  The flow rate of the UV254 instruments was maintained at 



34 
 

approximately 500 mL/ min, which was within the recommended range of 300 to 1000 mL/ 

min as set by both manufacturers.  The monitors were set to dual mode, switching every 15 

minutes from sampling raw water to filter effluent water.  The monitors required 10 seconds 

to record a measurement, however measurements were only logged every minute onto the 

datalogger.   

3.3.2 Streaming Current Monitors 

 The SCMs were placed after rapid mixing to capture a representative value of the 

net charge of the particles within the water and coagulant.  The flow rate was maintained 

at 5.0 GPM, which was the recommended flowrate for the monitors as set by the 

manufacturers.  The SCM had a quick response time of one second, however measurements 

were only logged every minute.   

 

3.4 Analytical Methods 

 All laboratory analyses were completed in the Clean Water Laboratory at Dalhousie 

University following procedures outlined in Standard Methods for the Examination of 

Water and Wastewater (APHA, 2012).   

 pH was measured using a Fisher Scientific Accumet XL50 meter and Fisher 

Scientific AccuFlow electrodes.  The meter was first calibrated using pH 4, 7 and 10 

buffers.  Turbidity was measured using a HACH 2100 turbidimeter.   

 Samples for TOC and DOC were collected in a 40 mL headspace free glass vial and 

acidified to pH 2 using 85 % phosphoric acid prior to being analyzed on a Shimadzu TOC-

V CSH TOC Analyzer which has a detection limit of 0.08 mg/L.  DOC samples were first 

filtered through 0.45 µm filter paper that had been pre-rinsed with 500 mL of deionized 



35 
 

water obtained from a Milli-Q purification system.  UV254 and true colour were measured 

on a HACH DR 5000 spectrophotometer.  Both of these samples were also filtered through 

pre-rinsed 0.45 µm filter paper prior to measurement.   

 To compare DBP formation potential (DBPFP) between each stage of treatment, 

the uniform formation conditions (UFC) test was employed.  The UFC test holds pH (8.0 

± 0.2), temperature (20.0 ± 1.0 ºC), incubation time (24 ± 1 h) and chlorine residual (1.0 ± 

0.4 mg/L as free chlorine) under constant conditions to allow for direct comparison of each 

stage of treatment under similar conditions.   

 In addition to the parameters measured during the plant audit, total and dissolved 

aluminum as well as zeta potential were also measured for the bench-scale optimization of 

pre-treatment experiments.  Samples for total and dissolved aluminum were collected and 

acidified using concentrated nitric acid prior to being analyzed on a Thermo Scientific X-

Series ICP-MS which has a detection limit of 0.004 mg/L.  Dissolved aluminum was first 

filtered through 0.2 µm filter paper.  Zeta potential was measured using the Malvern 

Zetasizer.   

 

3.5 Data Analysis 

Error bars appearing on graphs represent one standard deviation from the mean 

from two separate jar test experiments.  Paired t-tests (α = 5 %) were performed to 

determine statistical significance.  All statistical analysis was completed using Minitab 17 

software (Minitab Inc.).  Regression analysis was completed using Microsoft Excel and 

Minitab 17.   

 



36 
 

Chapter 4: Bench-Scale Coagulation Optimization Study 

4.1 Introduction 

 Prior to the installation of the instrumentation, the Stellarton WTP (SWTP) was 

audited to determine current coagulation process operations under normal source water 

quality conditions.  The plant audit conducted involved collection of samples for analysis 

and operating data to determine turbidity and NOM removal capabilities and efficiencies.  

Emphasis was placed on determining what coagulation pH targets existed and approaches 

to maintain a constant pH during coagulation.   

4.2 Materials and Methods 

4.2.1 Plant Audit Data Collection 

Water samples were collected prior to each stage of treatment including raw water, 

clarifier effluent, sand filter filtrate, membrane permeate and plant effluent.  Each sample 

was analyzed for pH, turbidity, TOC, DOC, UV254, true colour, THMFP and HAAFP.  The 

audit also consisted of a plant tour and an interview with the plant’s head operator 

discussing current plant operations.   

4.2.2 Bench-Scale Jar Test Experiments 

Bench-scale experiments were completed for SWTP to evaluate turbidity and NOM 

removal capabilities of three different coagulants at varying pH.  Due to the results from 

the audit phase for the SWTP, it was determined that such experiments were required to 

improve current coagulation conditions at the plant.  Furthermore, the source water for the 

SWTP was low in alkalinity and highly variable in terms of turbidity and NOM, which is 

representative of all source waters involved in the study, and results from the bench-scale 

work could be applied to other WTPs with similar source water.  The purpose of the 



37 
 

experiments was to determine the impact of coagulant type, dose and varied pH on 

coagulation performance.  Specifically, two polyaluminum chloride (PACl) coagulants 

were examined as well as aluminum sulphate (alum), which has been used by the SWTP in 

the past.  A medium basicity (MB) PACl, and a high basicity (HB) PACl, supplied by 

Kemira Water Solutions Canada, Ltd., were used in the bench-scale study.  Medium and 

high basicity products minimize pH fluctuation during treatment and have been shown to 

perform well in cold-water applications.  Each coagulant was evaluated at 10, 35, and 60 

mg/L doses, representing a low, medium and high dose.  Additionally, pH was adjusted to 

the corresponding pH of minimum solubility for each coagulant, as outlined in Table 4.1, 

using caustic or soda ash.   

Table 4.1: pH of minimum solubility at 20°C for the selected coagulants 

Coagulant 20 °C 

MB PACl (PAX XL6) 6.2 

HB PACl (PAX XL1900) 6.7 

Alum 6.0 

 

A third trial was run without pH adjustment to simulate how reactions would occur 

without maintaining optimal pH.  All experiments were run in duplicate.  

To run the experiment, a sedimentation jar test experiment was employed using a 

jar test apparatus (Phipps & Bird, Fischer Scientific).  A review of published literature 

showed that there is currently no lab-scale jar test procedure designed to simulate up-flow 

clarification.  However, conducting standard jar test experiments provides fundamental 

information on floc formation and settling performance under different test conditions.  

Rapid mix (300 rpm) was run for one minute followed by two-stage flocculation (40 and 

20 rpm, respectively) for ten minutes each.  Finally, a settling period of one hour was 



38 
 

allowed before collection of sample for analysis.  A small sample (~15 mL) was collected 

following rapid mix to measure zeta potential.  

 

4.2.3 Analytical Methods 

All analytical methods used in this chapter for plant audits and bench-scale 

experiments are outlined in Section 3.4 in Chapter 3: Materials and Methods.  

 

4.3 Stellarton Water Treatment Plant Audit 

An audit of the SWTP was conducted on April 25th, 2013.  The plant is equipped to 

dose with alum and pH adjust with caustic (NaOH) at the influent of the plant.  However, 

at the time of the audit, no chemicals were being added for treatment prior to filtration.  

Initial inabilities to maintain a stable pH of minimum solubility during coagulation allowed 

dissolved alum to pass through the treatment train and led to an increased amount of 

membrane fouling, ultimately forcing operators to remove coagulant addition.   

For the audit, water samples were collected prior to each stage of treatment at the 

SWTP including raw water, clarifier effluent and sand filter filtrate.  Figure 4.1 shows the 

turbidity measurements at each stage of treatment in the SWTP.   

 



39 
 

 
Figure 4.1: Profile of SWTP turbidity (April 25th, 2013) 

 

On the day of the WTP audit, the source water turbidity was low. However, a sharp 

spike in turbidity was observed in the clarifier effluent.  Turbidity was shown to be reduced 

following both sand and UF filtration.  At the time of sampling, there were no coagulation 

or pH adjustment chemicals in use at the plant, and therefore it is assumed that the clarifier 

was not operating at optimum performance.  The spike in turbidity may also have been 

caused by the method of sample collection and an inadequate purge time to drain the sample 

line from sludge build up.  Having higher levels of turbidity passing through this stage of 

treatment can lead to shorter filter run times.  Although turbidity was shown to be to be 

removed via sand and UF filtration, without the aid of chemical addition and clarification, 

decreased filter run times may be seen. 

Raw water TOC and DOC measurements for the water collected during the audit 

were 3.3 and 3.1 mg/L, respectively.  This demonstrates that NOM was primarily in the 

dissolved form.  This is a typical characteristic for surface water in Atlantic Canada.   Figure 

4.2 shows the removal of TOC and DOC at each stage of treatment of the SWTP.  

0

1

2

3

4

5

6

7

8

9

Raw Water Clarifier

Effluent

Sand Filter

Filtrate

Membrane

Permeate

Plant

Effluent

T
u

rb
id

it
y

, 
N

T
U

Sample Point in Treatment Train



40 
 

 
Figure 4.2: Profile of SWTP TOC and DOC concentrations (April 25th, 2013) 

 

From the data collected during the plant audit, it can be seen that limited removal 

of NOM was achieved during each stage of treatment.  Less than 20 % of TOC and DOC 

were removed during treatment.  The small decrease in TOC and DOC observed after 

chlorination is likely indicative of oxidation reactions occurring with NOM and chorine.  

Inability to remove organic matter during treatment can lead to formation of DBPs during 

the disinfection stage of treatment.  The Guidelines for Canadian Drinking Water Quality 

(Health Canada, 2012) recommend a maximum acceptable concentration (MAC) of 100 

and 80 µg/L for THMs and HAAs, respectively.   

UV254 has been shown to be an excellent surrogate for TOC and gives a 

representative value of the fraction of organics that will react with chlorine to form DBPs.    

Figure 4.3 shows the reduction of UV254 at each stage of treatment at the SWTP.  

0

0.5

1

1.5

2

2.5

3

3.5

4

Raw Water Clarifier

Effluent

Sand Filter

Filtrate

Membrane

Permeate

Plant

Effluent

O
rg

a
n

ic
 C

a
rb

o
n

, 
m

g
/L

Sample Point in Treatment Train 

TOC

DOC



41 
 

 
Figure 4.3: Profile of SWTP UV254 (April 25th, 2013) 

 

From the data collected, it can be seen that, similar to TOC and DOC, UV254 was 

not reduced during any stage of treatment.  A small decrease is shown after chlorination, 

again indicating oxidation of aromatic organic compounds has occurred.  Overall, the 

results showed that TOC, DOC and UV254 were not reduced at full-scale without 

coagulation addition.   

To evaluate DBPFP between each stage of treatment at the SWTP, the UFC testing 

was employed.  Results from the tests are shown in Figure 4.4.   